MINISTRY OF AGRICULTURE, LIVESTOCK AND IRRIGATION
DEPARTMENT OF AGRICULTURE
RUBBER RESEARCH AND DEVELOPMENT CENTRE
NATURAL RUBBER TESTING LABORATORY

QD)

No.31Karbaraye Pagoda Road,

Mayangone Township,
Yangon, Myanmar.
Tel:+959421062962

Email: rrdc1234567@gmail.com

TEST REPORT
TR Sri. No ;077
DATE ; 11.3.2025
TEST ORDER No / JOB No - TO-077/ L-25077
SAMPLE CODE - SN-077
SAMPLE NAME - RSS-1
SAMPLE MARK - -
SAMPLE AMOUNT - 1000g
SOURCE - Shwe Pin Le Co..ltd
DATE IN - 25.2.2025
COMPLETED DATE - 11.3.2025
TEST RESULTS ROOM TEMP: 25 °C
No Test Results Method
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Name

: KYAW SOE THEIN

Position: SRAFF OFFICER

THE TEST RESULTS LISTED REFER ONLY TO TESTED SAMPLES AND APPLICABLE PARAMETERS. THIS TEST REPORT IS NOT BE
REPRODUCED WHOLLY OR IN PART AND CANNOT BE USED AS AN EVIDENCE IN THE COURT OF LAW AND SHOULD NOT BE USED IN ANY
ADVERTISIING MEDIA WITHOUT OTIR SPECTIAT. PERMISSION IN WRITING




